LUND UNIVERSITY

Climate Change Adaption of Waterworks for Browning Surface Waters
Nano- and Ultrafiltration Membrane Applications for Drinking Water Treatment
Keucken, Alexander

2017

Document Version:
Publisher's PDF, also known as Version of record

Link to publication

Citation for published version (APA):

Keucken, A. (2017). Climate Change Adaption of Waterworks for Browning Surface Waters: Nano- and
Ultrafiltration Membrane Applications for Drinking Water Treatment (1 ed.). [Doctoral Thesis (compilation),
Faculty of Engineering, LTH]. Water Resources Engineering, Lund University.

Total number of authors:
1

Creative Commons License:
Unspecified

General rights

Unless other specific re-use rights are stated the following general rights apply:
[...]
Vattenkvalitet i Hallands Sjoar 2012. Resultat Fran Omdrevsprogrammet 2007—-2012
Lansstyrelsen i Hallands Lan, Enheten for Naturvard & Miljodvervakning
Meddelande, Vattenkvalitet i Hallands Sjéar: Hallands Sj6ar, (In Swedish), 2013,
ISSN 1101-1084.

Vickers, J., Thompson, M., Kelkar, U., 1995. The use of membrane filtration in
conjunction with coagulation processes for improved NOM removal. Desalination
102, 57-61. d0i:10.1016/0011-9164(95)00041-Y

Wang, J., Wang, X., 2006. Ultrafiltration with in-line coagulation for the removal of
natural humic acid and membrane fouling mechanism. Journal of Environmental
Sciences 18, 880-884. doi:10.1016/S1001-0742(06)60008-9

142



Wang, X.M., Li, B., Zhang, T., Li, X.Y., 2015. Performance of nanofiltration membrane in
rejecting trace organic compounds: Experiment and model prediction. Desalination
370, 7-16.

Wang, Z., Zhao, Y., Wang, J., Wang, S., 2005. Studies on nanofiltration membrane fouling
in the treatment of water solutions containing humic acids. Desalination 178,171—
178.

Weis, A., Bird, M.R., Nystrom, M., 2003. The chemical cleaning of polymeric UF
membranes fouled with spent sulphite liquor over multiple operational cycles. J.
Membr. Sci. 216, 67—79.

Weis, A., Bird, M.R., Nystrom, M., Wright, C., 2005. The influence of morphology,
hydrophobicity and charge upon the long-term performance of ultrafiltration
membranes fouled with spent sulphite liquor. Desalination 175, 73-85.

Wemsy Diagne, N., Rabiller-Baudry, M., Paugam, L., 2013. On the actual cleanability of
polyethersulfone membrane fouled by proteins at critical or limiting flux. J. Membr.
Sci. 425-426, 40-47.

Wijmans, J.G., 2004. The role of permanent molar volume in the solution-diffusion model
transport equations. J. Membr. Sci. 237, 39-50.

Wijmans, J.G., Baker, R.W., 1995. The solution-diffusion model: A review, J. Membr. Sci.
107, 1-21.

Wong, S., Hanna, J.V., King, S., Carroll, T.J., Eldridge, R.J., Dixon, D.R., Bolto, B.A.,
Hesse, S., Abbt-Braun, G., Frimmel, F.H., 2002. Fractionation of natural organic
matter in drinking water and characterization by *3C cross-polarization magic-angle
spinning NMR spectroscopy and size exclusion chromatography. Environ. Sci.
Technol. 36, 3497-3503.

Worrall, F., Burt, T., 2007. Trends in DOC concentration in Great Britain. J. Hydrol. 346,
81-92.

Whyart, Y., Georges, G., Deumie’, C., Amra, C., Moulin, P., 2008. Membrane
characterization by microscopic methods: multiscale structure. J. Membr. Sci. 315,
82-92.

Yadav, K. Morison, K., Staiger, M. P., 2009. Effects of hypochlorite treatment on the
surface morphology and mechanical properties of polyethersulfone ultrafiltration
membranes. Polym. Degrad. Stab. 94, 1955-1961.

Yamamura, H., Kimura, K., Okajima, T., Tokumoto, H., Watanabe, Y., 2008. Affinity of
functional groups for membrane surfaces: Implications for physically irreversible
fouling. Environ. Sci. Technol. 42, 5310-5315.

Young, T.J., Monclus, M.A., Burnett, T.L., Broughton, W.R., Ogin, S.L., Smith, P.A,
2011. The use of the PeakForce TM quantitative nanomechanical mapping AFM-
based method for high-resolution Young's modulus measurement of polymers. Meas.
Sci. Technol. 22, 125703 (6pp).

Yuan, W., Zydney, A., 1999. Humic acid fouling during microfiltration. J. Membr. Sci.
157, 1-12.

Zazouli, M.A., Nasseri, S., Ulbricht, M., 2010. Fouling effects of humic and alginic acids
in nanofiltration and influence of solution composition. Desalination 250, 688-692.

143



Zhang, Y., Causserand, C., Aimar, P., Cravedi, J.P., 2006. Removal of bisphenol A by a
nanofiltration membrane in view of drinking water production. Water Res. 40 (20),
3793-3799.

Zhao, Z.-Y., Gu, D.-J., Li, H.-B., Li, X.-Y., Leung, K.M.-Y., 2009. Disinfection
characteristics of the dissolved organic fractions at several stages of a conventional
drinking water treatment plant in South China. J. Hazard. Mater. 172, 1093-1099.

Zhu, H., Nystrém, M., 1998. Cleaning results characterized by flux, streaming potential
and FTIR measurements. Colloids Surf. 138, 309-321.

Zularisam, A., Ismail, A., Salim, R., 2006. Behaviours of natural organic matter in
membrane filtration for surface water treatment—A review. Desalination 194, 211
231.

Zularisam, A.W., Ismail, A.F., Salim, M.R., Sakinah, M., Matsuura, T., 2009. Application
of coagulation-ultrafiltration hybrid process for drinking water treatment:
optimization of operating conditions using experimental design. Sep. Purif. Technol.
65, 193-210.

Zularisam, A.W., Ismail, A.F., Salim, M.R., Sakinah, M., Ozaki, H., 2007. The effects of
natural organic matter (NOM) fractions on fouling characteristics and flux recovery
of ultrafiltration membranes. Desalination 212, 191-208.

144



Appended papers: I-VI

Paper I:

Paper II:

Paper IlI:

Paper IV

Paper V:

Paper VI:

Evaluation of novel hollow fiber membranes for NOM removal by
advanced autopsy

Impact of operation conditions, foulant adsorption, and chemical
cleaning on the nanomechanical properties of ultra-filtration hollow
fiber membranes

Optimizing hollow fibre nanofiltration for organic matter rich lake
water

Simulation of NOM removal by capillary NF: A numerical method
for full-scale plant design

Combined coagulation and ultrafiltration process to counteract
increasing NOM in brown surface water

Upgrading coagulation with hollow-fibre nanofiltration for improved
organic matter removal in drinking water

145












628 (SR NLIG @Y Water Science & Technology: Water Supply | 16.3 | 2016

Evaluation of novel hollow fibre membranes for NOM
removal by advanced membrane autopsy

A. Keucken, Y. Wang, K. H. Tng, G. L. Leslie, Kenneth M. Persson,
Stephan J. Kéhler and Tom Spanjer

ABSTRACT

A full-scale inside out hollow fibre membrane module was operated in a pilot-scale water treatment
plant in Sweden for a period of 12 months from August 2013 to July 2014. Liquid chromatography—
organic carbon detection (LC-OCD) chromatogram indicated the membranes could effectively
remove 86% of dissolved organic carbon and 92% of humic substances from the feedwater. Routine
cleaning-in-place was conducted to remove any fouling material accumulated on the membranes.
Autopsy of the aged membrane samples after 12 months’ operation suggested no significant
changes were detected for the membrane samples obtained from the top, middle and bottom
sections of the membrane module and were similar to the virgin membrane sample.

Key words | LC-OCD, membrane autopsy, natural organic matter (NOM) removal

A. Keucken (corresponding author)
Vatten & Milj i Vst AB (VIVAB),

Box 110, 311 22 Falkenberg,

Sweden

E-mail: alexander.keucken@vivab.info

Y. Wang

K. H. Tng

G. L. Leslie

UNESCO Centre for Membrane Science and
Technology,

University of New South Wales, Sydney 2052,

Australia

Kenneth M. Persson
Sydvatten AB,

INTRODUCTION

In the southern part of Sweden, a general tendency of brown-
ing of the lakes has been noticed. The current drinking water
supplies to Stockholm rely on conventional filtration (sand
filters followed by granular activated carbon) and UV disin-
fection. The increasing colour and chemical oxygen
demand (COD) in Swedish surface waters requires a more
strict and reliable technique that can provide high quality
drinking water. Climate change may alter natural organic
matter (NOM) character, as lake turnover time has a pro-
found impact on NOM characteristics (Kohler ef al. 2013).
Microporous membranes have been used widely in recent
years to meet the stringent regulations, and provide climate-
independent sources of high quality water (Lebeau et al.
1998, Chae ef al. 2008, Tng et al. 2015). Membranes are an

doi: 10.2166/ws.2015.170

Skeppsgatan 19, SE 211 19 Malmg,
Sweden

Stephan J. Kéhler

Department of Aquatic Sciences and Assessment,
Swedish University of Agriculture Sciences,

Box 7050, 750 07 Uppsala,

Sweden

Tom Spanjer

Pentair X-Flow B.V.,

PO 739, 7500 AS Enschede,

The Netherlands

exceptional barrier to particles, turbidity, and microorgan-
isms, provided that fouling of the membrane surface is kept
to a minimum and the hollow fibres maintain their integrity.

Previous research has been done on identification of
fouling of UF membranes during NOM removal (Combe
et al. 1999; Yuan & Zydney 1999; Jones & O’Melia 2000;
Lee et al. 2004), using coagulant to reduce fouling (Lin
et al. 2000 and Carroll et al. 2000) and improve NOM
removal and cleaning strategies (Lee et al. 2001). In
addition, many membrane characterisation efforts have
focused on evaluation of degradation of polyethersulfone
(PES) membranes after hypochlorite treatment (Belfer
et al. 2000; Thominette ef al. 2006; Arkhangelsky et al.
2007; Levitsky et al. 2011; Regula ef al. 2014). Most of the



629 A. Keucken et al. | Variation in water quality along the network of water supply

Water Science & Technology: Water Supply | 16.3 | 2016

studies on NOM removal, and the effects of NOM on
membrane fouling were based on laboratory-scale exper-
iments using synthetic water, or with limited time of
operation (hours or days). Therefore, it is important to
assess the performance of membranes using real water
and over a longer period. With regard to membrane degra-
dation studies, the accelerated cleaning approach (i.e.
cleaning using a high concentration of hypochlorite for a
short period of time that gives an equivalent chlorine
exposure (ppmhr) as the real cleaning schedule used in
water treatment plants (WTPs)) has been widely used.
The current literature therefore shows a lack of data on
membrane degradation and performance declines from
real-time fouling/cleaning cycles.

The aim of this paper was to evaluate the performance
(NOM removal, fouling, and integrity) of a commercial full-
scale hollow fibre membrane module, and the feasibility of
using such hollow fibre membrane filtration for high quality
drinking water supply. A total of 12 months of operational
data were collected from a pilot plant operated at Gorviln-
verket WTP, owned by the water utility, Norrvatten, which
provides drinking water for the northern part of the Swedish
capital of Stockholm. A suite of membrane autopsy tech-
niques, including tensile strength test, contact angle, atomic
force microscopy (AFM), attenuated total reflectance Fourier
transform infrared spectroscopy (ATR-FTIR), thermogravi-
metric analysis (TGA), and scanning electron microscopy
(SEM) in conjunction with energy dispersive spectroscopy
(EDS), were performed on the aged membrane samples
and virgin membranes to evaluate the integrity of the mem-
branes after 12 months’ operation.

MATERIAL AND METHODS
Pilot plants at Gérvalnverket WTP

In the context of a national research project regarding NOM
removal treatment processes, an extensive pilot facility (mem-
brane combined with granulated activated carbon (GAC)) was
established at Gorvdlnverket WTP in Sweden for various long-
term trials (Figure 1). A membrane pilot plant with a treatment
capacity of 29 m>/day (14.4 m3/day permeate production) was
operated from August 2013 to July 2014. The surface water
source feeding Gorvilnverket WTP, is Lake Milaren, the
third largest lake in Sweden. The raw water was pretreated
with sand filtration before feeding the pilot plant. The pilot
plant was fitted with one 8 inch commercial size membrane
module (Pentair X-Flow HFW1000) with an effective area of
40 m®. Details of the membranes can be found in Table 1.
The performance of the test module was monitored by continu-
ously recording transmembrane pressure (TMP) over time.
Regular membrane cleaning was performed by hydraulic back-
wash/forward flushing (every 60 minutes). Cleaning-in-place
(CIP) was carried out every four to seven weeks on a preven-
tive basis with respect to TMP profiles to avoid irreversible
fouling. CIP solution consisted of 200 ppm sodium hypochlor-
ite in the presence of sodium hydroxide to reach a pH of 12.4.

Characterisation of NOM in feed water and treated
water

The nature of the organics presented in the raw water to
the WTP, feedwater to the pilot plant, and effluent from

| Full-scale drinking water treatment plant | | Pilot-scale drinking water treatment plant |

Raw water (RAW

1. Precipitation using Al,(SO,);
2. Sand filtration

Sand filtrate (SF)

GAC filtrate (CF3+4)

Nanofiltration

&
<

3. Filtration using granular \

concentrate (NF-C)

activated carbon (GAC)

Nanofiltration

E—

permeate (NF-P)

GAC filtrate (CF)
4. Disinfection with
a) UV and b) NH,CI

Drinking water (DW) GAC filtrate (CF1+2)

Figure 1 | Water treatment train for the full-scale drinking water plant and the pilot-scale drinking water plant at Gorvainverket WTP.



630  A. Keucken et al. | Variation in water quality along the network of water supply

Water Science & Technology: Water Supply | 16.3 | 2016

Table 1 | Intrinsic properties of the hollow fibre membrane and module

Membrane material Sulfonated PES

Permeability (L/m? hr bar) ~10
MWCO based on PEG (Da) ~1,000
o.d./i.d. (mm) 1.15/0.80
Collapse pressure (bar) >18
Burst pressure (bar) >20
Membrane area (m?) 40
Number of fibres 11,376
Module diameter (m) 0.20
Module length (m) 1.50

the WTP and the pilot plant were characterised using UV
absorbance at 254 nm and liquid chromatography-organic
(LC-OCD). LC-OCD utilises
exclusion coupled with three detectors (organic carbon,

carbon detection size-
organic nitrogen and UV-absorbance). This technique
allows for subdivision of organic matter into six major
sub-fractions: biopolymers, humic substances (HS), build-
ing blocks, low molecular-weight acids, low molecular-
weight neutrals, and hydrophobic organic carbon. From
the results, the nitrogen content of the biopolymer and
the HS can be estimated. The measurement of the protein
content of the biopolymer fraction allows for the amount of
bound nitrogen to be determined using the UV detector,
while HS can be further characterised using the HS dia-
gram which plots the aromaticity of HS against its
nominal molecular weight. Detailed information of the
LC-OCD technique can be found in the paper published
by Huber et al. (201).

Evaluation of membrane fouling and integrity

Membrane samples were collected from top, middle and
bottom sections of the module after a CIP on 9 July 2014.
All samples were rinsed with deionised water and dried in
a desiccator for at least 24 hrs prior to analysis.

Mechanical properties

Tensile strength of the membranes was measured using a
TA-XT2 Tensile Analyser (Stable Micro Systems, USA).

The dried hollow fibre samples were cut into test samples
of 80.0+1.0mm in length and subjected to a vertical
elongation at a speed of 60 mm/min until the sample yielded
and fractured. Five repeats per sample were performed and
Young’s Modulus and breaking force were calculated via the
stress—strain curve obtained after each test.

Hydrophilicity

The hydrophilicity and wettability of the lumen side (i.e. the
feed side) of the membranes were determined by static ses-
sile drop contact angle analysis method using a
goniometer (KSV CAM200 Contact Angle System). The
reported contact angle was the average value of the left
and right side contact angles obtained for at least five differ-
ent locations along the test sample.

Surface roughness

The roughness of both surfaces of the lumen and shell side
of the membrane samples were analysed using AFM
(Bruker Dimension Icon). An in-air, tapping mode, TM-
AFM at 1 Hz scan rate and 512 x 512 pixel resolution, was
used to collect images from a 2 umx2 um scanning area
with a 13.5um Z-range. Images presented are with a
100 nm Z-range (—50 nm to 50 nm) and 200 nm Z-range
(—100 nm to 100 nm) for lumen side and shell side, respect-
ively. The root mean squared (RMS) roughness, Ry, and the
average roughness, R,, were calculated from three different
sections of each sample and the average values were
reported.

Chemical degradation

The Perkin Elmer Spotlight 400 FTIR Microscope (Perkin
Elmer, USA) equipped with an ATR crystal was used to ana-
lyse and detect any degradation of the polymer material’s